

Customer  
**TETO EOOD**  
 BYLGARSKA LEGIYA 36  
 1000 SOFIA BG

Consignee  
**Teto EOOD**  
 bul. Ilievtzi 12  
 1000 Sofia BG

Delivery Nn	8304624082	Quality Control	Pages 1/2
Of	12/08/2016	Q.M.D. M.Manaresi	
Delivery note nr	1004036639	Plant Of Ravenna	

Identification Nr	Quantity	Heat	C (%)	Si (%)	Mn (%)	P (%)	S (%)	Al (%)	Rm [N/mm]	A (%)	1 (µm)	2 (60')	3 (Æ)	4	11	6	7
			0.18	0.5	1.2	0.12	0.045		270 500	18							

**CPM CPM 0.50X1250.00 DX51D Z 100 MP3 POLIESTERE M5374 MARRONE CIOCCOLATO P. EN10169 1161057611/10 72107080 Date 11/04/2016**

16RB093178	4.618 T/M		.060	.013	.271	.010	.013	.032	372.8	29.3	22	27	.38	F	100	9	.0
------------	-----------	--	------	------	------	------	------	------	-------	------	----	----	-----	---	-----	---	----

**CPM CPM 0.50X1250.00 DX51D Z 100 MP3 POLIESTERE M5374 MARRONE CIOCCOLATO P. EN10169 1161057611/20 72107080 Date 11/04/2016**

16RC036518	4.207 T/M		.056	.011	.260	.011	.009	.031	368.5	30.3	22	27	.38	F	100	9	.0
16RC036532	4.608 T/M																
16RC036537	4.046 T/M																
16RC036540	3.986 T/M																
16RC036562	4.147 T/M																
16RC036564	4.106 T/M																

**CPM CPM 0.50X1250.00 DX51D Z 100 MP3 POLIESTERE M5374 MARRONE CIOCCOLATO P. EN10169 1161057611/30 72107080 Date 11/04/2016**

16RB093019	4.046 T/M		.053	.012	.250	.012	.006	.029	366.1	30.9	22	26	.34	F	100	9	.0
16RB093020	4.327 T/M																
16RB093025	4.257 T/M																
16RB093026	4.307 T/M																

**CPM CPM 0.50X1250.00 DX51D Z 100 MP3 POLIESTERE M5305 MARRONE ROSSO-RAL 8012 EN10169 1161057611/40 72107080 Date 11/04/2016**

16RC036517	4.237 T/M		.069	.017	.282	.011	.012	.041	379.6	27.8	23	29	.49	F	100	9	.5
16RC036526	4.187 T/M																
16RC036534	4.327 T/M																
16RC036536	4.237 T/M																

Remarks:  
 Document validated acc. EN10204 par. 5  
 EN13523-1 Thickness of coating (µ)  
 EN13523-2 Specular gloss  
 EN13523-3 Instrumental measure  
 EN13523-4 Pencil hardness  
 EN13523-11 Solvent resistance

EN13523-6 Adherence after drawing  
 EN13523-7 Bend resistance (T)

Customer  
**TETO EOOD**  
 BYLGARSKA LEGIYA 36  
 1000 SOFIA BG

Consignee  
**Teto EOOD**  
 bul. Ilievtzi 12  
 1000 Sofia BG

Delivery Nn	8304624082	Quality Control	Pages <b>2/2</b>
Of	12/08/2016	Q.M.D. M.Manaresi	
Delivery note nr	1004036639	Plant Of Ravenna	

Identification Nr	Quantity	Heat	C (%)	Si (%)	Mn (%)	P (%)	S (%)	Al (%)	Rm [N/mm]	A (%)	1 (µm)	2 (60')	3 (AE)	4	11	6	7
			0.18	0.5	1.2	0.12	0.045		270 500	18							

**CPM CPM 0.50X1250.00 DX51D Z 100 MP3 POLIESTERE M5305 MARRONE ROSSO-RAL 8012 EN10169 1161057611/40 72107080 Date 11/04/2016**

16RC036538	4.136 T/M		.069	.017	.282	.011	.012	.041	379.6	27.8	23	29	.49	F	100	9	.5
16RC036565	3.966 T/M																

**CPM CPM 0.50X1250.00 DX51D Z 100 MP3 POLIESTERE M5305 MARRONE ROSSO-RAL 8012 EN10169 1161057611/50 72107080 Date 11/04/2016**

16RC036519	4.006 T/M		.078	.017	.302	.013	.015	.041	387.6	26.7	24	31	.58	F	100	9	.5
16RC036524	4.247 T/M																
16RC036528	4.297 T/M																
16RC036535	4.237 T/M																
16RC036548	4.317 T/M																
16RC036553	4.287 T/M																

Remarks:

Document validated acc. EN10204 par. 5	EN13523-6 Adherence after drawing
EN13523-1 Thickness of coating (µ)	EN13523-7 Bend resistance (T)
EN13523-2 Specular gloss	
EN13523-3 Instrumental measure	
EN13523-4 Pencil hardness	
EN13523-11 Solvent resistance	